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Document No.

MIINIFLEX 5-BF Il Test Report TR-14023
1. Purpose

MINIFLEX 5-BF III J750D4 8% PRS-1937 (CEDWVWTEHMT 3.
To evaluate the performance of MINIFLEX 5-BF III Connector in accordance with PRS-1937.

2. Specimen
(1)Jx%94(Connector) : MINIFLEX 5-BF III Conn. --- P/N : 20593-0**E-01#

(2) FPC : KSETZ(#R) & (Made by Taiyo Industrial Co.,Ltd.)
B{KE (Thickness Lead) : t=0.3+0.05 (38| (Actual measurement): 0.29~0.30mm)

3. Test Sequence
2TOFHHEER 1 OFHERIER (CRE>TITOI.
All the evaluations were performed in accordance with Table 1.Test Sequence.

4. Result
& 2-1~2-6, 737 1~14 B, HEBREMOFHM(E PRS-1937 B8, n BTAET—72BKI .
See Table 2-1 to 2-6, Graph 1 to 14. For the details of the testing conditions and requirements, see PRS-1937.
The “n” in the tables show the number of measurement points.

5. Conclusion

2TOENNRBEIUE (PRS-1937) OwmEEHAzHmEL,
All the specimens met the requirements of PRS-1937.

Conidentl C -PEX
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MIINIFLEX 5-BF IlI Test Report TR-14023

Table 1 EERIERFLEHBIEL Test Sequence and Sample Quantity

SHEATHE J\V—T /Group
Test Item A B C D E F G H I J K L M
AR
Contact Resistance 2,6 135 15 1,3 1,3 1,5 1,3 1,3 1,3 2
TR 2,6
Insulation Resistance '
MEE 37
D. W. Voltage ’
BELIR

Temperature rising
7OF1I-HEA

Actuator Locking Force
7OF1I-5HH

Actuator Unlocking Force
FFC fR¥F

FFC Retention Force
A

Durability

I FREE

Contact Retention Force
BEEEEFRFD

Hold Down Retention Force
MiRED 4

Vibration

M ErE s

Shock

=EmAF e

High Temperature Life
EEHEdn

Cold Temperature Life
wE (ERIRRE

Humidity (Steady State)
BE (H19U>9)
Humidity (Cycling)
ENEZE

Thermal Shock

AR (H2S + S0O2)

Gas (H2S + S02)
1BKIEST

Salt Water Spray
FHETE

Solder ability

 Hm AV

Soldering Heat Resistance

1,5

3,7

1,3

2,6

3,7

I —-TRPOFS(L. itERIEF%79 . /Numbers indicate sequence in which tests are performed.

Conidentl C -PEX
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MIINIFLEX 5-BF IlI Test Report TR-14023

I
F=(Table)2-1. FtBRFEEE (Test Result)

SHIRIEE WEWS s | ol 75,/ ata HE
Test ltem Measurement Spec. AVEX) | MAX [ MIN. [ s | X#3s | Judge
A 0.4A/Contact
N=0=4 = . ontacl .
,E'J;L# . (Total 13.0A) AT=30KMAX. | 5 | 5 11.4K MAX Pass
Temperature rising
Tﬂtﬁﬁ 50mQ MAX. 2717 | 2483 | 1985 | 1166 | 26215 | Pass
., nitia
I i I F IR A St It IRt SRR I
5= i AR | 70ma MAX. 23357 | 245 | 2108 | 0785 | 25712 | Pass
Contact After Testing 5 | 200
Resistance #IH8 50mQ MAX 19208 | 2132 | 1652 | 1158 | 22682 | P
(mQ) Initial m . . . . . . ass
><B ______‘_ _____________________________________________________________________________________
BB 7om0 MAX. 19640 | 2084 | 1756 | 0773 | 21959 | Pass
After Testing
Y 1.240 1.37 1.02 0164 | 1732 | pass
L Y T I - - —,—_,—,—,,——,,Y,—e--o
20 B 0958 | 123 079 | 0165 | 1453 | pass
After 20th
T]?fﬂl 1548 | 163 142 | 0082 | 1794 | Pass
10P |- oo BONMAX. | 5 | 5 |-=-ommmmofommmmmmm oo oo
20 BIE 1244 | 134 114 | 0078 | 1478 | Pass
After 20th
Tﬂtﬁﬁ 1816 | 208 164 | 0471 | 2329 | Pass
12P|-----12 N O R BT e s E e e (el
20 [BIE 1496 1.71 131 0472 | 2012 | Pass
After 20th
B,
Tﬂtﬁﬁ 2002 | 236 182 | 0192 | 2668 | Pass
T At 14p |- N R R B e e S RRRRt e
Durability 20 [EH 1.694 1.83 1.39 0.179 2.231 Pass
After 20th
7OFIT-Y A 2732 | 349 | 223 | 0442 | 4058 | Pass
BN POFII-Y | 1gp |----Mnilial | g 0N MAX. 0 T S AU S A P S——
Actuator Operating ] 20 [@H 2.256 2.73 1.88 0.326 3.234 Pass
Force Actuator After 20th
Locking
Force T]?fﬂl 3040 | 335 281 | 0270 | 3850 | Pass
N 20p - MR 10ONMAX. | 5 | 5 |-mmmmmmobommmmmm oo
20 [EE 2406 | 303 200 | 0409 | 3633 | Pass
After 20th
Tﬂtﬁﬁ 3428 | 367 304 | 0262 | 4214 | Pass
20P - MONMAX. [ 5 | 5 |-
20 [BIE 2604 | 304 248 | 0210 | 3324 | Pass
After 20th
T]?fﬂl 3544 | 381 341 | 0476 | 4072 | Pass
24p |- 120NMAX. | 5 | 5 |-mmmmmofommmmmmofom oo
20 BIE 2812 | 321 264 | 0230 | 3502 | Pass
After 20th
T]?fﬂl 45% | 480 | 416 | 0251 | 5279 | Pass
30P |- L O - BT e T S B e MARREEEL
20 BIE 3528 | 367 338 | 0411 | 3861 | Pass
After 20th
Tﬂtﬁﬁ 4750 | 501 454 | 0239 | 5467 | Pass
3P |- AZONMAX, | 5 | 5 [---mmmmmpemmmmmeof oo
20 [BIE 3737 | 403 351 0266 | 4535 | Pass
After 20th

XT: _E3%3(Top Contact) B : T3%&x3(Bottom Contact)
Conena -PEX

4/ 15



Document No.

MIINIFLEX 5-BF IlI Test Report TR-14023

I
=(Table)2-2. FitB&RFEEE (Test Result)

SHRIEE AENS e |l 75,/ Data HE
Test Iltem Measurement Spec. AVE.(X) MAX MIN. s X+3s Judge
T]?fﬂl 5623 | 573 552 | 0105 | 5938 | Pass
36P [~ 18ONMAX. | 5 | 5 |=mr-mmmofommmmmmofom e oo
20 EIE 4343 | 448 416 | 0165 | 4838 | Pass
After 20th
T]?fﬂl 5600 | 599 541 | 0278 | 6524 | Pass
3P |- 19ONMAX. | 5 | 5 |-mmremmofrmmmmmmo oo
20 [BIE 4414 | 457 406 | 0203 | 5023 | Pass
After 20th
B,
Tﬂtﬁ’? 6184 | 673 584 | 0479 | 7621 | Pass
37 —
it ”7*1; 7 40P ----- ’—‘I'—E'-Iaé——— 00NMAX. | 5 | 5 |--m-mmmmfommmommm oo
. g 20
067 14 4 07 304 | P
Durability Actuator After 20th 5.06 5 98 0.079 5.30 ass
Locking
PHF1I-45 Force Tﬂtﬁ’? 6718 | 722 6.41 0301 | 7621 | Pass
1BAES N 45p---- TR 225NMAX, | 5 | 5 |-==eeeemeopommmmmmenforrenene e
Actuator Operating 20[EIE 5466 | 577 5.01 0200 | 6336 | Pass
Force After 20th
T]?fﬂl 7125 | 7.38 670 | 0371 | 8238 | Pass
5OP |-~~~ X R B O e R RARREE
20 [BIE 5554 | 653 488 | 0862 | 8140 | Pass
After 20th
T]?fﬂl 8546 | 9.2 815 | 0509 | 10073 | Pass
6OP |-~ K B R O e Rt R
20 BIE 6709 | 703 653 | 0275 | 7534 | Pass
After 20th
Conicenicl FPEX
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MIINIFLEX 5-BF IlI Test Report TR-14023

I
F=(Table)2-3. FitB&RFEEE (Test Result)

HEAEE RIS e | oy o 5—5,/bata 4
Test Item Measurement Spec. AVE.(X) MAX MIN. s X+3s Judge
Tﬂtﬁﬁ 2056 | 231 184 | 0180 | 1516 | Pass
e R R I T R I S e R
20 =18 1576 | 18 | 139 | 0186 | 1018 | Pass
After 20th
Tﬂtﬁﬁ 3842 | 407 | 358 | 0185 | 3287 | Pass
10P |---- 1o L R B e e e eI SETEES
20 [EE 2124 | 248 | 18 | 0236 | 1416 | Pass
After 20th
H]
Tﬂtﬂl 3056 | 339 | 288 | 0195 | 2471 | Pass
12P -0 LT - B B e s [Saeae EESEEES
20 BE 2318 | 265 | 206 | 0221 | 1655 | Pass
After 20th
T)Jfﬂl 3614 | 377 | 334 | 0170 | 3104 | Pass
14p -1 L B B e e e e eI SETEES
20 =18 2768 | 306 | 264 | 0171 | 2255 | Pass
After 20th
T)Jfﬂl 4686 | 494 | 446 | 0180 | 4146 | Pass
18P |-~ L R B e R e e e
20 BE 353% | 379 | 338 | 019 | 295 | Pass
After 20th
B. Tﬂtﬁﬁ 5148 | 529 | 496 | 0431 | 4755 | Pass
WAk | PoFaT—s |20P[ 2ONMIN, | 5 | 5 |oemmmmmmfommmmme oo
Durabilty - 20 [@AE 3.714 3.87 3.49 0.14 3.294 Pass
After 20th
Actuatlor
77F11=4 | Unlodking Tﬂtﬁﬁ 6168 | 633 | 592 | 0166 | 5670 | Pass
RIED N |22ppe 7 R BT I e S e O SR
Actuator Operating 20 [BIE 449 | 459 | 436 | 0092 | 4220 | Pass
Force After 20th
Tﬂtﬁﬁ 653 | 683 | 632 | 0241 | 5811 | Pass
24p |- 2ANMIN, | 5 | 5 |reesmmmrfommmmeme oo
20 BE 4790 | 507 | 462 | 0185 | 4235 | Pass
After 20th
H]
Tﬂtﬂl 7970 | 813 | 770 | 0163 | 7481 | Pass
30p| e T L I T e I B e R
20 [EE 5848 | 599 | 562 | 0144 | 5416 | Pass
After 20th
T)Jfﬂl 8157 | 842 | 784 | 0204 | 7275 | Pass
K T R BT I e R e e e SeES
20 [EE 6230 | 639 | 612 | 0142 | 5804 | Pass
After 20th
H]
Tﬂtﬂl 8715 | 906 | 834 | 0361 | 7632 | Pass
3P| e BONMIN. | 5 | 5 |o-emmmmmfemmmmmeo oo
20 @R 6.583 6.67 6.51 0.084 6.331 Pass
After 20th
T)Jfﬂl 0448 | 975 | 906 | 0267 | 8647 | Pass
3gp |- R BT I e s T e e
20 [=EH 6942 | 740 | 664 | 0200 | 6342 | Pass
After 20th

Conidentl C -PEX
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MIINIFLEX 5-BF IlI Test Report TR-14023

I
=(Table)2-4. FitBRFEEE (Test Result)

HARIEE I e ool 75,/ Data 7
Test ltem Measurement Spec. AVE.(X) MAX MIN. s X+3s Judge
Tﬂtﬁﬁ 90623 | 966 | 958 | 0042 | 9497 | Pass
40P |- T L T B e R E e e RSREISE
20 [=E 8448 | 752 737 | 0074 | 7226 | Pass
After 20th
B. Tﬂfﬁ 10882 | 1151 | 1021 | 0545 | 9247 | Pass
WAk | 7oFaI-—s 4Pl AENMIN, | 5 | B |rmemmmmmmfmmmemmmmegim oo oo
Durabilty B 20 [0 88% | 918 | 826 | 0432 | 7538 | Pass
After 20th
Actuator
7oFaT~y | Unlocking Tﬂtﬁﬁ 12333 | 1251 | 1216 | 0474 | 11811 | Pass
RN (N)  |50P |-l T BT R e e e e
Actuator Operating 20 [O8 9.643 9.91 9.19 0.398 8.449 Pass
Force After 20th
Tﬂfﬂl 14005 | 1428 | 1375 | 0297 | 13204 | Pass
60P |- R BT I e s e e T
20 [=E 11840 | 1219 | 1165 | 0306 | 10922 | Pass
After 20th
Conicenicl FPEX
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MIINIFLEX 5-BF IlI Test Report TR-14023

I
F=(Table)2-5. FitB&RFEEE (Test Result)

HERIEE BIERNES A& set| n 7—4 ./ Data YE
Test Item Measurement Spec. AVE.(X) MAX MIN. s X+3s | Judge
Tﬂtﬁﬁ 5576 | 597 | 535 | 0234 | 4874 | Pass
gp |- TAANMIN, | 10 | 10 |ommmmmmmfommmmmmedm o mmn b b
20 @H 5.060 5.27 461 0.274 4238 Pass
Atter 20th
Tﬂtﬁﬁ 683 | 742 | 645 | 0285 | 5979 | Pass
10P |-~ - 18ONMIN. | 10 | 10 | rm=mmmmmemfmmmemmmmemmm e
20 [2H 6140 | 646 | 574 | 0205 | 5255 | Pass
After 20th
Tﬂtﬁﬁ 8512 | 8.99 820 | 0323 | 7.543 | Pass
12p |- 2ABNMIN. | 10 | 10 frmmmmemmmrfemmmmemm e m oo oo
20 @H 7.468 7.96 6.81 0.452 6.112 Pass
Atter 20th
Tﬂtﬁﬁ 90746 | 1001 | 959 | 0176 | 9218 | Pass
14p |-l 2ENMIN, | 10 | 10 femmmmmmeefmmmmmmme oo
20 EIR} 8702 | 914 814 | 0449 | 7.35 | Pass
After 20th
Tﬂtﬁﬁ 12676 | 1295 | 1252 | 0191 | 12103 | Pass
18P |- B T T B T e e ] S e
20 [BIH 139 | 160 | 1105 | 0204 | 10778 | Pass
After 20th
. Tﬂtﬁﬁ 13962 | 1432 | 1358 | 0273 | 13143 | Pass
nita
20P BEONMIN. | 10 | 10 [---mmmmmmfommmmmmmmmmmmmmm o
il FPC {242
AL RED 20 @H 12530 | 1290 | 1199 | 0353 | 11471 | Pass
Durability FPC After 20th
Retention P
FPCIFFC 4577 Force > 15732 | 1763 | 1475 | 1136 | 12324 | Pass
FPCIFFC (N) 22p Initial 3.96N MIN. 10 | 10 b
Retention 20 @H
Force 14400 | 1592 | 1349 | 1.042 | 11274 | Pass
After 20th
Tﬂtﬁﬁ 17124 | 1784 | 1596 | 0672 | 15108 | Pass
24p |2 Z I R T B T I e e e e E
20 215 15566 | 1652 | 1405 | 0760 | 13286 | Pass
After 20th
Tﬂtﬁﬁ 21878 | 2043 | 2073 | 0697 | 19787 | Pass
30p| e BAONMIN. | 10 | 10 fmmmmmmmmfemmmmmm oo foe oo
20 EIR} 20218 | 2090 | 19.02 | 0714 | 18076 | Pass
Atter 20th
Tﬂtﬁﬁ 24691 | 2519 | 2435 | 0442 | 23365 | Pass
34p |- R T T B T e e e R e et
20 [BIH 22166 | 2270 | 2135 | 0716 | 20018 | Pass
After 20th
Tﬂtﬁﬁ 26269 | 2673 | 2591 | 0419 | 25012 | Pass
36P |- BABNMIN. | 10 | 10 fmmmmmmmmfemmmmemm oo oo
20 EIR} 23443 | 2378 | 2278 | 0574 | 21721 | Pass
Atter 20th
Tﬂtﬁﬁ 26330 | 2655 | 2590 | 0262 | 25544 | Pass
3gp| e BBANMIN. | 10 | 10 fommm-mmmfemmmmmm oo b
20 EIR} 23476 | 2377 | 2278 | 0398 | 22282 | Pass
After 20th

Conidentl C -PEX
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MIINIFLEX 5-BF IlI Test Report TR-14023

I
F=(Table)2-6. FitBRFEEE (Test Result)

sRERIER HIERNS A set| n F—4/ Data | E
Test Item Measurement Spec. AVE.(X) MAX MIN. s X+3s Judge
Tﬂtﬁﬁ 20287 | 2091 | 2872 | 0597 | 2749 | Pass
40P [ T2ONMIN, | 10 | 10 fmmmmmmmmfmmmmm oo
20 @E 26366 | 2654 | 2622 | 0163 | 25877 | Pass
After 20th
C Tﬂfﬁ 32774 | 3457 | 3163 | 1443 | 28445 | Pass
nitia
45P BAONMIN, | 10 | 10 |
a0 FPC {24
MALE RIS 20 (218 30344 | 3120 | 2061 | 0654 | 28382 | Pass
Durability FPC After 20th
Retention P
FPCIFFC 457 Force o 32481 | 3336 | 3121 | 1128 | 20097 | Pass
FPC/FFC N |sop| M QONMIN, | 10 | 10 oo
Retention 20 @E
Force 27668 | 2867 | 2674 | 0965 | 24773 | Pass
After 20th
Tﬂtﬁﬁ #M400 | 4209 | 4080 | 0650 | 39450 | Pass
BOP [ 10BNMIN, | 10 | 10 [
20 @E 35233 | 3628 | 3335 | 1632 | 30337 | Pass
After 20th
Conignta FPEX I
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MIINIFLEX 5-BF IlI Test Report TR-14023

F=(Table)2-7. FtBRHEE (Test Result)
HERIEE HIERS FRUHE set | n 5—%4/ Data $|E
Test Item Measurement Spec. AVE.(X) MAX MIN S X+3s Judge
Tﬂf}? 50mQ MAX. 24.002 26.11 20.60 1.174 27.524 Pass
nitial
T Aﬂﬁ\%}éé{ 22976 25.26 19.92 1.096 26.264 Pass
AEEERN T0MQMAX. || e
SRR &% 22785 | 2592 | 1897 | 1482 | 27.231 | Pass
Contact After Shock 5 20
i M1 soma A 19995 | 2210 | 1709 | 1162 | 23481 | Pass
nitial
*B Aﬂﬁfﬂ% 18.982 2117 16.12 1.089 22.249 Pass
After Vibration 70mAMAX. | | e e
D. mER
) After Shock 18.906 22.02 16.00 1.446 23.244 Pass
Vibration _ —
BmE HEEJJ i . H?’?H{ﬁ "‘.‘b. Pass
Shock sq During Vibration Nodiscontinuty
. e BRHTERL Pass
Wil During Shock 1.0psec. 5 5 No Discontinuity
i inui MAX. -
Discontinuity EE)th BT o
*g During Vibration No discontinuity
@ BRI Pass
During Shock No Discontinuity
B REL Pass
R After Vibration BEMIE 5 5 Noabnormality
Appearance FE% No abnormality BEm Pass
After Shock No abnormality
T’Jf’? 50mQ MAX. 2233 | 2597 | 1889 | 1732 | 27530 | Pass
nitial
T 11000 BRE4%
SR After 70mQ MAX. 22.829 25.79 19.38 1.571 27.542 Pass
Contact 1000 hours 5 | 200
e M1 soma wax. 18805 | 2244 | 1549 | 1728 | 23.989 | Pass
nitial
"B | 1000 BRI
After 70mQ MAX. 19.206 22.16 15.84 1.568 23.910 Pass
1000 hours
E. s
e | BTSN A 0785 | 089 | 072 | 0060 | 0605 | Pass
r=1/mAFan Contact Initial 0.5N MIN 5 |
High Retention P ' ’
Temperature Force 1000 Bsejiie 0825 | 095 | 073 | 0068 | 0621 | Pass
Life (N) After 1000 hours
EE®8 #IH8 2301 | 270 | 21 | 0193 | 1812 | Pass
RiFH Initial
Hold Down ) 1.0N MIN. 15
Retention | 1000 Efiff 2445 | 260 | 221 | o127 | 2064 | Pass
Force After 1000 hours
N)
500 BRI REML Pass
HhER After 500 hours HEMmAE 5 5 Noabnormality
Appearance 1000 BFRS7% No abnormality BEm Pass
After 1000 hours No abnormality

XT @ 3% (Top Contact)

Conidentl C -PEX

%B : T#%&sa(Bottom Contact)
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MIINIFLEX 5-BF IlI Test Report TR-14023

ZR(Table)2-8. FHERHEHSR (Test Result)
HERIEE BIERE ARG set | n 7—4 ./ Data HIE
Test Item Measurement Spec. AVE.(X) MAX. MIN S X3s Judge
4 50mQ MAX. 22507 | 2558 | 1993 | 1143 | 25936 | Pass
sep oo il Lo e ]
- e SRR 70ma Max. 28223 | 2722 | 2000 | 1473 | 27642 | Pass
. #A Contact After Testing 5 | 200
=\/mAT AP i
Low i T’JH’? 50mQ MAX. 18797 | 2186 | 1645 | 1132 | 22193 | Pass
Temperature *B ___;_"]'1@, ----------------------------------------------------------------------------------
Life B | 7oma MAX. 19663 | 2356 | 1644 | 1471 | 24076 | Pass
After Testing
PAx ) Bk REMIS 5 5 FE®L Pass
Appearance After Testing No abnormality No abnormality
%)JHH 50mQ MAX. 21.530 2407 18.47 1.153 24.989 Pass
sep [ooonitial L) e
SR SERE | 70ma MAX. 22313 | 2601 | 1997 | 1315 | 26258 | Pass
G. Contact After Testing 5 | 200
MEER | Resistance #IH8 50mQ MAX. 18066 | 2060 | 1555 | 1141 | 21489 | Pass
Hurnidity (mQ) g |-t T T
(Steady State) SEa
sILER1R 70mQ MAX. 18.646 22.21 16.30 1.307 22.567 Pass
After Testing
PAx ) Bk REMRSS 5 5 FE®L Pass
Appearance After Testing No abnormality No abnormality
T)J_f’? 50mQ MAX. 23134 | 2619 | 2050 | 1222 | 26:800 | Pass
ser ool mual | e ]
T =p 2/
SRR B | 70m MAX. 20654 | 2453 | 2049 | 0912 | 25390 | Pass
Contact After Testing 10 | 200
Resistance WA 50ma max. 18797 | 2145 | 1616 | 1215 | 22442 | Pass
O g Lo ] T L T L T T
Eﬁﬁﬁ{é 70mQ MAX. 19.439 2111 17.27 0.909 22.166 Pass
H. After Testing
BEEYAIN | feigifi HA 46X10°MQ MIN. Pass
Oycingy | Jnouton .- B8 - 100MQ MIN, | 10 [ 200 |-emsmsmsmamamamamamamamama s
o s 28X10°MQ MIN, Pass
After Testing
#IHA RE®HL Pass
WEE | ] Inital REEEE | 0 0 | Noabnommality | ]
D.W.Voltage BRI No abnormality BRI Pass
After Testing No abnormality
SR FER1E EERIE | | 1 REHEL Pass
Appearance After Testing No abnormality No abnormality

XT . _#2:3(Top Contact)

Conidentl C -PEX

B : T#&54(Bottom Contact)
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MIINIFLEX 5-BF IlI Test Report TR-14023

I
=(Table)2-9. FtE&RFEEE (Test Result)

HERIEE RIENE g set | 1 5'—4/ Data HTE
Test ltem Measurement Spec. AVE.(X) MAX. MIN. S X+3s Judge
WA | soma maAx. 23200 | 2527 | 2105 | 1124 | 26581 | Pass
- ___;J‘nll@ll_ _______________________________________________________________________________
AR B | 70m0 MAX. 21832 | 2528 | 1956 | 1202 | 25438 | Pass
| Contact After Testing 5 | 200
i Resistance #ER
RmE (mQ) 0 50mQ MAX. 19475 | 2163 | 1735 | 1125 | 22850 | Pass
Thermal Shock *g o nitiad o ]
B | 70ma MAX. 18714 | 2196 | 1633 | 1199 | 22311 | Pass
After Testing
518 et REMEE | | . S Pass
Appearance After Testing No abnormality No abnormality
A 50mQ MAX. 24331 | 2663 21.01 1191 | 27.904 | Pass
S - Iitial | || e ]
FEAMKHT Iﬂﬁ&“ 70mQ MAX. 23.359 | 26.10 20.41 1123 | 26728 | Pass
J. Contact After Testing 5 | 200
AR Resistance WA 50ma maX. 19811 | 2208 | 1648 | 1200 | 23438 | Pass
Gas M) g it | T T L T T T
(H2S + SO2) SrEAS
AR | 70ma MaAX. 19008 | 2174 | 1647 | 1431 | 22401 | Pass
After Testing
518 teRig REMEE | . | . REML Pass
Appearance After Testing No abnormality No abnormality
| soma max. 24043 | 2626 | 2073 | 1261 | 27.8% | Pass
sep fooonitial L ]
IERMEHT AERE | 70m0 MaX. 23186 | 2545 | 2041 | 1429 | 27473 | Pass
K. Contact After Testing 5 | 200
1E/KIEE ReS'S‘gnce *)J_{H‘ﬂ 50mQ MAX. 19.361 21.57 16.34 1255 | 23.126 | Pass
Salt Water M) g il | T T T T T T
s tERY
ray SERE | 70ma MAX. 19044 | 2209 | 1747 | 1419 | 24201 | Pass
After Testing
518 teRig REMES | | . REML Pass
Appearance After Testing No abnormality No abnormality
070 3sec. MAX 0.12 sec. MAX Pass
L Zerox Time
BN %L | 10 | 10 o
Solderability S8R EBNBCE TR Pass
Appearance Wetness No abnormality
95% MIN.
eSS o 27158 | 3159 | 2457 | 1968 | 33062 | Pass
M. Contact sUBRTR 70mQ MAX. 5 | 200
RS Resistance | xg | After Testing 2303 | 2577 2002 | 158 | 27.061 | Pass
Soldering Heat (mQ)
Resistance 4188 SERTE REREE | ;| 5 FEEHEU Pass
Appearance After Testing No abnormality No abnormality

T : E3Er3(Top Contact) B : T#&xsa(Bottom Contact)

Conidentl C -PEX
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A change of Actuator Locking Force( 34P~60P)
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